

Client:

# **CSIRO** ACOUSTIC MEASUREMENT REPORT

Commonwealth Scientific and Industrial Research Organisation, Infrastructure Technologies Acoustics Testing Laboratory, Gate 5, 2 Normanby Road, Clayton, Vic 3168 Australia Report No: AC277-24-1

83-85 Boundary Road, Mortdale, NSW 2223

## Measurement Type: Sound Absorption

Bailey Interiors Pty Ltd

AS ISO 354–2006 [R2016]: Acoustics–Measurement of sound absorption in a reverberation room AS ISO 11654–2002 [R2016] (ISO 11654:1997): Acoustics–Rating of sound absorption–Materials and systems

#### Test Specimen [Specimen area: 3.6 x 3.0 m (10.8 m<sup>2</sup>)]

<u>Description:</u> • Bailey "Moon" drop-in ceiling tiles, • in 600 mm grid, • with black tissue faced glass fibre batt fixed to rear of each tile, open to the cavity airspace (Type E-200)

### Tile and Batt Details<sup>3</sup>

- Moulded plaster ceiling tiles designed to drop into a standard 600 mm suspended ceiling grid.
- Perforated with a regular pattern of 49 circular holes (7 x 7 array), opening into a black tissue-faced glass fibre batt behind (stapled to the rear of the tile). Hole size was approx 54 mm at the face, tapering to 50 mm at the rear, positioned at approx 84 mm centres.
- Open area percentage<sup>4</sup> (estimated): 31.2 % (based on mouth area at face); 26.7 % (based on throat area at rear of tile).
- Each tile was fitted with a black tissue-faced semi rigid high-density CSR Bradford glass fibre batt, approx 590 x 590 x 20 mm (nom 32 kg/m<sup>3</sup>); factory-stapled to the rear of the tile.

#### Installation

- The test specimen was installed as an upside-down ceiling on the floor of the chamber.
- A 200 mm deep enclosure (32 mm MDF timber, approx 23 kg/m<sup>2</sup>, built to surround an area of 3600 x 3000 mm) was placed on the floor of the chamber at an 11° angle to the chamber walls (not parallel, as per AS ISO 354 cl6.2.1.2). All enclosure edges and junctions were taped.
- A system of extruded aluminium profiles (all solid, not hollow) and plastic support pieces was set up inside the enclosure to support the tiles with their edges nominally flush with the enclosure. The cavity behind was a single undivided cavity without internal partitions.
- Tiles were arranged in a 6 x 5 array on the support system.
- Tee sections were placed on top to cover the gaps between adjacent tiles, equivalent to a normal ceiling installation. The perimeter of the installed test specimen was taped with masking tape to seal between the tiles and the enclosure at the perimeter.
- Specimen installation was carried out by laboratory staff.



Test specimen installed for testing (image inverted to depict ceiling installation)



Tile details - Left: whole tile, Right: close-up view



person for any consequences, including but not limited to all losses, damages, costs, expenses and any other compensation, arising directly or indirectly from using any information or material contained in this document. Reports relate only to items tested. No alterations permitted. This report may be distributed only in its entirety. Page 1 of 1